

# 試驗成績書 (KCL)

**KCL** KOREA CONFORMITY LABORATORIES

4371-0000-0000-0000

**TEST REPORT**

1. NO : CT20-066127E

2. Client  
 ○ Name : DS Co., Ltd

3. Date of Test : 2020.06.04 ~ 2020.06.17

4. Use of Report : Submission for client

5. Test Sample : Polyethylene Film

6. Test Method  
 (1) Standards and Specifications for Food (Utensils, Containers and Packages)

▶ Sample :



Affirmation

Tested By Name : Sang Kyu Ryu	Technical Manager Name : Park In Hock
----------------------------------	--

Our reports apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative or representative of the qualities of the qualities of the lot from which the sample was taken or of apparently identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this test report can be checked on KCL website (www.kcl.re.kr)

2020.06.17

Korea Conformity Laboratories President Yoon, Kap Seok

Result Inquiry : 99, Centum dong-ro, Haeundae-gu, Busan, Republic of Korea (82-51-750-7074)

Page 1 of 2



**KCL** KOREA CONFORMITY LABORATORIES

**TEST REPORT**

No : CT20-066127E

7. Test Results

1) Polyethylene Film

Test Item(s)	UNIT	Specifications	Test Method	Test Results	Remark
Extraction Lead(Pb)	mg/L	Not more than 1	(1)	Not detected	-
Extraction Consumption of Alkal.	mg/L	Not more than 10	(1)	1	-
Extraction Overall migration 4 % Acetic acid	mg/L	Not more than 30	(1)	4	-
Extraction Overall migration Water	mg/L	Not more than 30	(1)	3	-
Extraction Overall migration n-Heptane	mg/L	Not more than 100	(1)	3	-
Extraction 1-hexene 4 % Acetic Acid	mg/L	Not more than 3	(1)	Not detected	-
Extraction 1-hexene Water	mg/L	Not more than 3	(1)	Not detected	-
Extraction 1-hexene n-Heptane	mg/L	Not more than 3	(1)	Not detected	-
Extraction 1-octene 4 % Acetic Acid	mg/L	Not more than 15	(1)	Not detected	-
Extraction 1-octene Water	mg/L	Not more than 15	(1)	Not detected	-
Extraction 1-octene n-Heptane	mg/L	Not more than 15	(1)	Not detected	-

▶ Material : Polyethylene

— End of Report —

Page 2 of 2





